SPYKER WORKSHO”




eXe2 SNOW BLOWER KIT
INTRODUCTION

Thank you for your purchase of your very own 3d printed snow blower!
This machine can be a lot of fun but always keep in mind how dangerous it is.

' NEVER stick your hands inside the machine while it is still plugged in. UNPLUG IT!
@ DO NOT aim the shoot towards anyone while in operation.

Please use common sense when operating this machine, treat it like you would a full sized snow blower!
Spyker Workshop is not responsible for any harm caused from the use of this machine.

You can follow along with this instruction manual on our YouTube video build series.
Find the video here: www.youtube.com/user/thegreatestmoo

See OPERATION and ELECTRONICS on the next page for setup and blower use.

SOME OF THE ITEMS REQUIRED

See the HARDWARE page at the back of this manual to see all the hardware
you need to complete the assembly of this kit.

You also need the following:
- Dremel + Disk (To grind/cut some parts)
- Metal Saw (To cut some parts)
- Grease (For worm gear drive)
- Threadlock (For set screws, removeable type)
- Common household tools (Philips screw driver, pliers, wrench, etc.)
- Sandpaper / File (Some parts may require additional work to fit together properly)

ELECTRONICS
- 6 channel radio or more
- Servo modified for continuous rotation (You must modify the servo)
- Servo for lifting blower up and down
- Ampflow E30-400-24 Sized brushed motor / 6384 Brushless Motor (or similar size)
- Speed controller

MOUNT
- Spyker 2X KAT to power this
- Design your own mounting system to connect to other RC vehicles

MANUAL WORKFLOW

oy . STEP N1 2
This instruction manual has an easy to END PLATES + SKID SHOES D
follow format on each page. g © ® e
cogmini® w8 eoE L
Under each step lists all the hardware oz 4) \
needed for the current step. O \
S po2na )
Most steps have an order to follow S
12, 3, etc. 1°
Make sure you read all the text on each '3
step so you don't miss anything!

Start off by drilling out all your parts
@ using the DRILL GUIDE on the back.

If you get stuck on any part during the build you can email me at spyker.sales@hotmail.com for assistance, have fun!

SPYKER WORKSHOR



OPERATION eX2 SNOW BLOWER KIT

HOW TO USE YOUR SLOWER

) . Adjust the angle of the blower for best performance.
Best used in cold temperatures below 30F (20F is ideal). Continually adjust depending on ground contour.
High humidity will effect the blowers performance (Wet snow).

Blower too low
Not enough traction

You should place your snow blower outside in the cold several
minutes before using it to let it adjust to the temperature.
This will help prevent snow from sticking to the machine!

if your machine ciogs up, power the machine oif and ciear the
blockage carefully.

Use the included
Safety Hook
to clear clogs!

Adjust the skid shoes for uneven surfaces
to prevent getting hung up on the ground

&\E}EII-

Blower too high
Riding up / missing snow

NEVER stick your hands inside the machine
@ while it is still plugged in. UNPLUG IT

Lift the blower up to turn and maneuver the machine.

The chute can aim directly behind the machine
when using a 360 degree servo.

The blower can handle up to 6 inches
of fresh powdered snow

larid

6

ELECTRONICS

(SEE SEPARATE ELECTRONICS MANUAL)

SPYKER WORKSHOR



STERP 1 Start by drilling out all printed parts using the DRILL GUIDE page. eXe2 SNOW SLOWER KIT
Next use the CUTTING / DRILLING GUIDE page.

STE”P 2

BODY / SCRAPER SAR

A 5 #6304 Pan (32) 0

M4 Washer
(8)

#6x 1" Flat (3) #6 x 5/8” Flat (10)

Only put screws

in these holes
W for now

#6 x 3/4” Pan

(sheet metal screws)

M4 x 25mm Socket (4.)

M4 Locknut (16)
M4 x 18mm Button (12)

#6 x 3/4” Pan

(sheet metal screws)

M4 x 18mm
Button

#6 x 3/4” Pan
(sheet metal screws)

#6 x 5/8” Flat

(sheet metal screws)

M4 x 25mm Socket
+ Washers

#6x5/8"Flat  § | | e

(sheet metal screws)

#6 x 3/4” Pan

(sheet metal screws)

SPYKER WORKSHOR



W ‘M X2 SNOW SLOWER KIT .
STEP 3 #4 x 3/4” Pan (8) @ #4x1/2" Pan () M) 1

LIGHT SBAR OR NO LIGHT SBAR M4 Washer (2)
(Sold separate)

#4 x 3/4” Pan

(sheet metal screws)

12V LED
PCB’s

#4 x 1/2” Pan

(sheet metal screws)

#4 x 3/4” Pan

(sheet metal screws)

#4 x 1/2” Pan

(sheet metal screws)

STE”P 4

AUGER LEFT / RIGHT
(Right side shown)

w A ideeiioenii)
#8x11/2 Pan (20) @

M4 Fender
Washer (10)

Smooth side

M4 Fender Washer
e 6 + Washer

M4 Locknut
(10)

9

M4 Fender e

Washer (10)  pjign auger

Screw on blades
(middle first)

Rotate 2
hex each
auger

M4 x 25mm Socket (10)

Keep brass

Stretch blades,
tube inside

screw on

1

Attach augers
to brass tube

Left AUG®!

SPYKER WORKSHOR



#4 x 3/4” Pan (3)

[

M3 x 25mm Cap (4)

D,
2 #4 x 3/8”" Flat {
'v -
(4) AR

M3 Locknut
' Centerline
@

Remove locknut

2 [
C
Flip around
Counter

tighten nut
to lock in place

TRANSMISSION / AUGERS @
— M4 Washer M4 Locknut
(12) sl

M4 x 35mm Socket (4)

)
ket

M4 x 25mm Socket (2) M4 % 35mm Soc!

#4x1/2” Pan (8)
socket

M4 x 25mm

Counter tighten
nut to lock in place

SPYKER WORKSHOR

M6 Nut



INSTALL AUGER #6x 518" Flat () #4x 172" Pan (2) M4 x 16mm Socket (4)

STED 7 M (oo M 2X2 SNOW SLOWER KIT

M4 Washer

#6 x 3/4” Pan (4) (8)

M4 Locknut

#6 x 3/4” Pan @

STE”~ 8

IMPELLER DRIVE

#6 X 3/4” Pan (&) #4x1/2' Pan (&)

M5 Locknut File down washer
' @ to match hex
[ J

M5 Locknut

! Counter tighten nuts REALLY tight to lock in place

J 2xset screws
@ on flat spots

Counter tighten nuts

SPYKER WORKSHOR



STEP 9 eX2 SNOW BLOWER KIT

MOTOR MOUNT 2LATE Recommended Motors:
Brushless 24v-50v Brushed 24v-36v
6374-6384 Ampflow E30-150
I WARNING ! 140kv-190kv Ampflow E30-400
DO NOT use high RPM motors! RPM =V * KV 36v - 48v

High speed will cause the impeller to explode!
Very Dangerous, not designed for high speeds!

*4 Bolt pattern 30mm or 44mm (Radius)
(~100mm Diameter MAX)

\ (~150mm Length MAX)

fl Bore out 3/8”

® sprockets to
10mm for Q) QO ’

brushless

§ /2’ shaft (

7,
7, &% ® sprockets
O,{,e
¢

=

OPTION: CNC or Printed Motor Plate

0 G

M5 Washer (B) M5 Locknut (4)

(a)
Brushless Motors: M4 x 10mm Button
Brushed Motors: 8-32 x 1/2”

M5 x 50mm Socket (&)

STEP 10 J§ Only adjust chain tension #25 Chain size:

CHAIN / MOTOR COVER ® after Belt Cover is on 12/36 Sprockets = 20.5” 41 links

Adjust for other sprockets

#8x11/2’Pan (&)

Install chain

Chain should be
somewhat loose
#8x1"Pan (4)

#6 x 3/4” Pan (4)

@) -

M5 Washer
( 4) Adjust chain tension

by loosening screws

Install motor
cover

Use slot to adjust height on vehicle

SPYKER WORKSHOR

*Many different styles



WARNING

STEP 11 | veveramtecne o o, 2X2 SNOW SLOWER KIT
CHUTE at people or animals! ’

#4 x3/4” Pan

#4 x1/2” Pan

#4 x 3/4” Pan

#4x1/2" Pan (8)

Fosii Pen (1) M4 Washer(4)

M4 x 16mm Socket (2)

M4 Locknut (2)

STE” 12

360 CHUTE / FINISHED!

#4 X 3/4” Pan (&) #2 x 3/8” Pan (12) Connect chute
to snow blower
7 #6 x 3/4” Pan
#x112" Pan(83) #6 x 3/4" Pan (4)

Loop and solder wires to spring
(Optional 360)

Seal the wires here with
@ liquid electrical tape

- Wrap brass wire around
- Pull up through slots
- Twist together, solder
(Optional 360)

This becomeg
€ spout Servo wire

Assemble springs
(Optional 360)

3

Install springs
#2 x 3/8" Pan
(Optional 360)

Attach chute servo
(Servo must be modified
for 360 rotation)

Connect everything
together

SPYKER WORKSHOR



H A RDW A RE This list contains all the hardware needed to build your snow blower.

Hardware kits for sale at: WWW.SPYKERWORKSHOR.COM
eXe2 SNOW BLOWER KIT  scei:

M10 x 100mm Hex Fully Threaded (1)

@

M5 x 100mm Button (3) M10 Coupling Nut(‘l)
30mm L, 177mm OD

#6x 17 Pan (5) M10 Ny(lﬁ)Washer
M5 x 80mm Button (&) ' >
W #6x 17 Flat (3)
o
M5 x 50mm Socket (&) -2

9

N

#6 x 3/4” Pan (66)

@

l — M3 Locknut M4 Locknut M5 Locknut

(a) (38) (10)

M4 x 35mm Socket (&) #6 x 5/8” Flat (14)

! Y

#4 x 3/4” Pan (29)

( -

m M10 Flange Locknut (Smooth Bottom) M10 Nut (&) #4x1/2" Pan (46)
5
M4 x 16mm Socket (&) (5) M

#4 x 3/8” Flat (&)
o Metal Spacer

M10 Spring/Wave Washer 10mm Flange Coupling (2) 16mm OD x 10mm ID
(10) 10mm Long (1)

Extension Spring (3)

M4 x 25mm Socket (16)

o

M4 x 18mm Button (12)

1/4” Hex Standoff - 1 3/4’L x 4-40 (1)

Spring 2.5"(60-65mm)L x 0.188"(4-5mm)OD x 0.023"(0.5-0.6mm)wire

Brushless Motors: M4 x 10mm Button (4) /
Brushed Motors: 8-32 x 1/2” (4') \

(oo

#2x 3/8" Pan (12)

#8 Fender Washer
M3 x 25mm Cap (4) (2)

M4 Washer M5 Washer M4 Fender

(aa) (12) Washer (10) M10 Washer (3)
Not to scale (See ‘Cutting/Drilling Guide’ page) Bearing 10 x 26 x 8 (&) Bearing 17 x 26 x 5 (2) Bearing 15 x 24 x 5 (1) Bearing 12 x 18 x 4 (1)

Solid Brass Wire 0.032"(0.8mm)(~20AWG) x 61t (1)

#25 Chain 20.5” (41 links) (1)

12T #25 Sprocket (3/8 bore) (1)

*ORILL SORES OUT TO 10MM Traxxas Pinion Gear Traxxas Diff Gear

36T #25 Sprocket (3/8 bore) (1) TRA7790 (1) TRA7792 (1)

M10 x 720mm Threaded Rod (1)

Aluminum Bar - 1" x 1/8” x 3ft (~25mm x 3mm x 900mm) (‘I)

I
Brass Tube 10mm ID 12mm OD x 260mm (2) SPYKER WORKSHO”




COHSITOM T3IDIACS

EWE wwoo,
: E_mm: Wwoss |
_
® © © © © © & @] @ @ @ © Of[u]wwyseg
Jeg wnuiwnyy g/ X ;| HC_&NH wuwo'ss L »
Z ——[ue] wwee
(sepis yio0q) sulLIULD E_WQ Wile' Lol
| | ol .
wioJ4 aInsesp E_dmu . 4
E_mm 1 wwg /g =]
E_Wm: wwgye =
37v>5S Ol 1ON
| E_WO: wwooz |
— 2X eqn) sseig g| WwoL gO Wwgl
x (spue pusq)

Jeg wnuiwnyy ,8/1 X 1

Q ! AP
— [2h] wwerez

-~ E_WN_ wwo'z/

E_WN_ WWp'Gs

(pepaau JI 2) sjods 1e|) [owalq _L
(pepeaiyy Ajnd) yog xeH wwoOL X OLIA

E_mmﬁ wwoz, —
ybusT IND [e10)

E_W_ wwg'g E_m_ wwg'gl

(sepis yjoq) sjods 1e|j [swaig Xy

poY pspesiyl LN
auIaIuaD

[u2y)] wwoge
woJ4 ainseay €
aulIsIL)

FAVOS Il

TIMOTE MONS @Xe mo—:w wz—.—.——NO\wZ—FFDU




eX2 SNOW BSLOWER KIT

rPARTS + DRILL GUIDE v1.0

DRILL.SIZE KEY Hardware kits sold at:

”
. - 5/64” (2.omm) www.spykerworkshop.com
- 3/32” (2.4mm)
- 1/8” (3.2mm) Drill with the sizes shown to avoid

. splitting or striping out threads.
O - 9/64” 3.6mm) pITing o

o

)

1/64” (4.4mm) (@)

wourt

—enck
St

-1
-5mm quppo™

Chute Ring Base

g

Belt Cover
Mount

Q.

Transfer Case
Mount

Transfer Case (L/R)
X A
> B9 & @

; Support Stick Bes i o
Support Stick | Mount B .ok Mount Qing » 36
@ Lower MountA 0" or Mdn Safety Stick 9 Mou,,,

@ Drift Cutter (2)

Diff Adapter U
Diff Mount _l Safety Stick Impeller

Hex Spacer
@)
Bearing Mount
servo Cover
@ (10)

Chute Servo
Auger Clamp Chute Ring

Gear
°

Auger (L/R) (5 of each)

<
@
9
W

Auger Blade
(L/R)

(4)

Spout
Control
Ar

Chute 360 Servo Cover e

e Vount
Spout Control Rod (2)

Chute Servo Mount

Chute Spout Top Chute Servo Cover

a

Body Panel Middle

Mounts (L/R) (Many styles)



